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PACKAGE LEAFLET: INFORMATION FOR THE USER
Bronchicum® Elixir S 
liquid for oral use
6.635 g thyme liquid extract and 3.318 g primula root liquid extract/100 ml liquid 
For use in infants from 6 months of age, children, adolescents and adults.
Read all of this leaflet carefully before you start using this medicine because it contains 
important information for you.
Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you.
	• Keep this leaflet. You may need to read it again.
	• Ask your pharmacist if you need more information or advice.
	• If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4.
	•  You must talk to a doctor if you do not feel better or if you feel worse after 1 week.

What is in this leaflet:
1. What Bronchicum Elixir S is and what it is used for 
2.  What you need to know before you take Bronchicum Elixir S
3.  How to take Bronchicum Elixir S
4.  Possible side effects 
5.  How to store Bronchicum Elixir S
6.  Further information 
1. WHAT BRONCHICUM ELIXIR S IS AND WHAT IT IS USED FOR
Bronchicum Elixir S is an herbal medicine used to treat chest colds. Bronchicum Elixir S is used to treat 
symptoms of acute bronchitis and chest colds with thick phlegm. 
You must talk to a doctor if you do not feel better or if you feel worse after 1 week.
2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE BRONCHICUM ELIXIR S
Contraindications:
Do not take Bronchicum Elixir S:
	• if you are allergic to primrose, thyme or other Lamiaceae (labiates), or any of the other ingredients of 

this medicine (listed in section 6).
Appropriate precautions for use; special warnings:
Warnings and precautions
Talk to your doctor or pharmacist before taking Bronchicum Elixir S. 
If you experience difficulty breathing, fever over 39°C or phlegm containing pus or blood, you must go and 
see your doctor immediately.
Children 
Insufficient data are available concerning administration in children under 6 months of age. Bronchicum 
Elixir S should therefore not be given to children who are under 6 months old.
Other medicines and Bronchicum Elixir S
There are no known interactions. Tell your doctor or pharmacist if you are taking/using, have recently 
taken/used or might take/use any other medicines.
Bronchicum Elixir S with food and drink 
No known restrictions to date.
Pregnancy and breast-feeding
Ask your doctor or pharmacist for advice before using this medicine if you are pregnant or breastfeeding, 
think you may be pregnant or are planning to have a baby. There are no studies on the use of thyme and 
primrose products during pregnancy and breastfeeding. Their use is therefore not recommended. No data 
is available on the effect on fertility.
Driving and using machines 
No special precautions are required.
Bronchicum Elixir S contains ethanol, sucrose, invert sugar and sodium benzoate 
This medicine contains 4.9% (V/V) ethanol, sucrose and invert sugar. Invert sugar is a mix of glucose 
and fructose. If you know that you are intolerant to certain sugars, consult your doctor first before taking 
Bronchicum Elixir S.
1 ml contain 1.1 g of a mixture of sucrose, glucose and fructose. This should be taken into account in 
patients with diabetes mellitus.
This medicine contains 2.4 mg sodium benzoate per 1 ml liquid.
3. HOW TO TAKE BRONCHICUM ELIXIR S
Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 
Check with your doctor or pharmacist if you are not sure.
The recommended dose is:

Age (body weight) Single dose Total daily dose
Infants between 6 and 12 months old

(approx. 6 - 10 kg)
1.0 ml

six times daily 6 ml
Young children between 1 and 4 years old

(approx. 8-16 kg)
2.5 ml

six times daily 15 ml
Children aged 5 years and over, adolescents 

and adults
7.5 ml

four times daily 30 ml
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Bronchicum Elixir S should be taken at regular intervals during the day. The measuring cup provided 
is used for dosing. One full measuring spoon contains 5 ml. For 2.5 and 1 ml doses, use the 
graduation marks on the spoon. If necessary, gently tap the bottom of the bottle to pour out the liquid.                                                                                               
Although the treatment duration is not limited, you should seek medical advice if symptoms last more than 
1 week. In any event you must take note of the information in section 2 and section 4 of this leaflet.
Please consult your doctor or pharmacist if you think that the effect of Bronchicum Elixir S is too strong or 
too weak.
There are no adequate data for specific dosage recommendations in patients with restricted kidney 
function or liver function.
If you take more Bronchicum Elixir S than you should
The side effects mentioned below may be more severe. In this case, inform a doctor. He or she will decide 
whether any measures need to be taken.
If you forget to take Bronchicum Elixir S
If you have not taken enough Bronchicum Elixir S or if you forget to take a dose, take it as soon as 
possible and then continue with the recommended or prescribed dose. However, if you forget to take 
Bronchicum Elixir S for a whole day, do not take a double dose; instead, continue treatment on the 
following day as indicated in the package leaflet or as prescribed by your doctor.
If you have any further questions on the use of this medicine, ask your doctor or pharmacist.
4. POSSIBLE SIDE EFFECTS
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Possible side effects:                                                                                    
Hypersensitivity reactions may occur, such as rash, hives and swelling of the face, mouth and/or throat 
(angioedema) associated with difficulty breathing. Gastrointestinal effects may also occur, such as cramps, 
nausea, vomiting and diarrhea. The frequency is not known (frequency cannot be estimated from the 
available data).                                                                                            
Additional side effects in children 
In infants under 12 months of age, vomiting is common (1 to 10 treated patients out of 100).
Special note: 
If you experience any of the side effects mentioned above, particularly swelling of the face, mouth, and/or 
throat, stop taking Bronchicum Elixir S and see a doctor immediately so that he or she can determine the 
severity of the effect and decide whether any measures are required.
At the first signs of a hypersensitivity reaction, stop taking Bronchicum Elixir S.
Reporting of side effects 
If you get any side effects, talk to your doctor, your pharmacist or your nurse. This includes any possible 
side effects not listed in this leaflet. 
By reporting side effects you can help provide more information on the safety of this medicine.
5. HOW TO STORE BRONCHICUM ELIXIR S
KEEP THIS MEDICINE OUT OF THE SIGHT AND REACH OF CHILDREN.
Do not use this medicine after the expiry date which is stated on the label and box after “EXP”. The expiry 
date refers to the last day of that month.
Storage conditions
Do not store above 25°C.
Shelf-life after opening
After opening the bottle, Bronchicum Elixir S can be stored for 6 months below 25°C.
6. FURTHER INFORMATION
What Bronchicum Elixir S contains:
The active substances are: Thyme liquid extract, primula root liquid extract.
100 ml (= 132.7 g) of liquid contain:
Liquid extract made of thyme (1:2-2.5) Extraction agent: 10% (m/m) ammonia solution, 85% glycerol, 90% 
(V/V) ethanol, water (1:20:70:109), 6.635 g liquid extract made of primula root (1:2-2.5) Extraction agent: 
70% (m/m) ethanol 3.318 g.
The other ingredients are: Invert sugar syrup, caramel syrup, sodium benzoate, purified water.
What Bronchicum Elixir S looks like and contents of the pack
Bronchicum Elixir S is available in packs containing:
100 ml of liquid, and 250 ml of liquid.
Bronchicum Elixir S contains herbal extracts; occasional formation of flakes or deposits has no effect on 
efficacy.
Not all pack sizes may be marketed in your country.
Marketing Authorisation Holder:
A. Nattermann & Cie. GmbH
Brüningstrasse 50
65929 Frankfurt am Main, 
Germany
Manufacturer: 
A. Nattermann & Cie. GmbH
Nattermannallee 1
50829 Köln
Germany
This leaflet was last revised in July 2022.
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